AT-THE-READY

2020 Consultant Engineering
Services for Municipalities

T

AN

CONSTRUCTION
INSPECTION

DJ o
ERg




D.l ° 626234X
BOlS Vauch 5. 2020
EKING”

Nydia Lugo, Technical Development Engineer
Municipal Assistance Bureau

Agency of Transportation

219 North Main Street

Barre, VT 05641

Subject: VTrans At-the-Ready Consultant Engineering Services for Municipalities — Construction Phase Services
Dear Ms. Lugo and Members of the Selection Committee,

DuBois & King (D&K) is pleased to submit ten (10) paper copies and one (1) electronic copy of our Technical
Proposal in response to your February 6, 2020, Request for Qualifications for At-the-Ready Consultant Engineering
Services for Municipalities (ATR). Please consider the following information as you review our proposal.
[...]
submittals; coordinated regular construction status meetings;

prepared Contractor’s payment estimates; prepared Record
Drawings based on data obtained during inspections and
provided by Contractor; and performed final inspection.

Resident Project Representative, Bridge
Rehabilitation, US 2/VT100 Roundabout, Waterbury,
VT. Construction observation for a new $3.9M roundabout
project that addressed unsafe conditions including high
traffic volumes and inadequate pedestrian facilities in an
area serving as a gateway to the village of Waterbury and a
number of area businesses. Provided observation for deck
replacement to a two-lane bridge serving US 2/VT 100/Main
Street. Responsibilities include preparing daily observation
reports; maintaining a photographic record of construction;
coordinating required materials testing by an independent
qualified laboratory and assuring preliminary process control
tests on material samples are performed in accordance with
VTrans requirements; reviewing quantities and Contractor’s
progress pay requests; and coordinating with the municipality,
Contractor, and design engineer. Project was funded through
the VTrans Municipal Assistance Bureau (MAB) and complied
with the MAB Guidebook for Locally Managed Projects.

Resident Project Representative, Castleton Bridge
Replacement and Rail Grade Lowering, Castleton,
VT. Full-time office engineering with periodic construction
observation services over a two-month period for an
accelerated bridge replacement project on VT Route 30,
including associated railroad track lowering. Project consisted
of a new precast bridge substructure and superstructure with
road subbase, stormwater drainage, street signage, pavement
markings, and related roadway items. The railroad portion
consisted of ballast removal, lowering of approximately 1,500
ft of track under the bridge and installing 340 new ties.

Resident Project Representative, Rochester Bridge
BRF 0162(19), VTrans, Rochester, VT. Resident Project
Representative for full-time office engineering with periodic
construction observation services over a 3-month period on
Vermont Route 73 Bridge 19 in Rochester.



Peter Bull

Resident Project Representative

Years of Experience: 26
Years with D&K: 10

Education: B.S., Business Management and Technology, Vermont Technical
College, Randolph, VT, 2009; A.S., Civil Engineering Technology, Vermont Technical

College, Randolph, VT, 1991

Certifications: Troxler Nuclear Gauge; NETTCP Hot Mix Asphalt Paving
Inspector: 2573; ACI Concrete Field Testing: 000934933

US Route 7 Segment 6 Construction Inspection,
Brandon, VT. Resident Project Representative for full-time
construction inspection services for a major roadway and
underground infrastructure reconstruction project through
the heart of downtown Brandon. The project consists of
roadway widening, sidewalks and curbs, pavement markings,
traffic signs, signal, water main, sanitary sewer, aerial &
underground utilities and stormwater improvements for

the Brandon Village portion of U.S. Route 7. Included are
portions of Franklin Street, Park Street, Center Street, Conant
Square, Grove Street, and associated intersections and side
roads. The project reconstructs a major north-south highway
link through downtown to create a geometric configuration
that will serve the high traffic volumes and access of
abutting properties.

Enterprise Alley and Depot Square Reconstruction,
Barre, VT. Resident Project Representative for the
construction phase of an urban brownfield redevelopment
project that has improved traffic circulation, parking,
pedestrian facilities, aesthetics, and implementation of a
corrective action plan (CAP) from a former dry cleaning facility,
which leached trichloroethene (TCE) into the nearby soils.

The project included installation of closed drainage systems,
buried liquefied propane tanks serving area businesses, sewer
service upgrades, and a water line service. Services included
close coordination with the City, abutting property owners,
and the VTrans Rail Section for the abutting railroad. Provided
full time resident engineering; tasks included construction
observation, participation in coordination meetings weekly,
reviewed submittals, pay requests, maintained a field book
that includes daily activities, as constructed conditions, and
requests for information. Pete also provided observation for
the soil vapor extraction system.

Resident Project Representative, Waterbury
Roundabout, Waterbury, VT. Assistant RPR for a $3.9M
project that included modification and rehabilitation to
bridges for roadway and pedestrian accommodation;

partial and complete roadway reconstruction; imprinted
island construction; stormwater management; parking
reconfigurations and improvements; new sidewalks, curbing,
crosswalks, and signage; undergrounding of utilities;

replacement and extension of water and sewer mains; and
lighting, landscaping, and streetscaping. Responsibilities
included preparing daily observation reports; maintaining a
photographic record of construction; coordinating required
materials testing by an independent qualified laboratory and
assuring preliminary process control tests on material samples
are performed in accordance with VTrans requirements;
reviewing quantities and Contractor’s progress pay requests;
and coordinating with the municipality, Contractor, and
design engineer.

Resident Engineer, Roadway Reconstruction, US
Route 7, Brandon, VT. Resident Inspector for a major,

full depth roadway reconstruction of 3 miles of US Route 7.
Responsibilities included removal and replacement of storm
drainage and structures, new sewer and water mains, paving.
Services included tracking quantities, testing and as-builts,
traffic control for safety of traveling public, and day-to-day
documentation for payment and final records. Finalized

the drainage portion of the project in accordance with

VTrans standards.

Resident Engineer and Construction Inspector, School
Street Improvements (LTF), Randolph, VT. Project
involved new sewer and water mains and connections,
including new storm sewers and removal and replacement of
all pavements within project limits. Provided documentation
and measurement on daily basis for project records

and payment.

Engineer and Resident Inspector, IBM Bridge
Rehabilitation, Essex/Williston, VT. Project involved
partial deck removal and replacement by means of Hydro-
Blasting. Assured any remaining material which had
deteriorated due to delamination and wear was removed,
along with steel replacement due to corrosion. Provided daily
measurements and documentation.



Ken Trask, PE

Resident Project Representative

Years of Experience: 40
Years with D&K: 12

Education: M.S., Sanitary Engineering, Northeastern University, Boston, MA,
1977; B.S., Civil Engineering, Northeastern University, Boston, MA, 1974

Registrations: Professional Engineer: VT 3876

Stormwater System Upgrade, FEMA HMGP, City of
Barre, VT. Resident Project Representative for installation
of 1,000 LF of 12- and 18-inch storm drain along Granite
Street including an outfall. Responsible for providing
observation during contractor activities, maintaining a

set of record drawings, and completing daily reports of
contractor activities.

Water System Improvements, Greenshoro Fire
District #1, Greensboro, VT. Construction Manager for
water system improvements consisting of a new storage
tank roof, control and metering buildings and approximately
12,000 feet of 8-inch and 12-inch water mains, valves,
hydrants and services constructed under three contracts.

Collection Systems and Pumping, Troy and Jay, VT.
Construction Manager responsible for design and permitting
of approximately 12 miles of collection sewers, 4.5 miles

of force mains and two (2) pumping facilities. The Troy
pumping facility incorporated progressive cavity pumps due
to the long force main and high head. Chemical feed and
aeration were designed into the facility to prevent septic
conditions from occurring in the long force main. Responsible
during construction for inspection of Contract No. 2 and

No. 3. Managed up to four inspectors on the two contracts.
Responsible for start-up, operator training, Operation and
Maintenance manual preparation and conducted the one-year
operation and performance monitoring following acceptance
of the facilities by the Owner.

Wastewater Treatment Facilities. Canaan, VT and
Stewartstown, NH. Senior Engineer for a study and design
of improvements to the wastewater treatment facilities and
pump stations. Recommendations included a new pump
station at the treatment plant, new headworks with screening
and grit removal, a new fine bubble aeration system in

the lagoons, solar powered mixers in the first two lagoons,

a new chlorine contact tank, new sludge removal and
dewatering with geotubes, new septage receiving system,

a new control building and converting the pump stations to
submersible pumps.

Water Treatment Facilit, Canaan Fire District #1,
Canaan, VT. Coordinated pilot testing of high rate media for
iron, manganese and arsenic removal. Pilot testing conducted
to establish filter loading rate, backwash rate, chemical

and dosage requirements and filter backwash settling
characteristics. Results confirmed a filter loading rate of 10
gpm/sq. ft., a backwash rate of 20 gpm/ sq. ft., backwash
settling suitable to reclaim backwash water within 2 hours
and sodium hypochlorite at 2.5 mg/L was the only chemical
required. Results reduced the iron level from 0.36 mg/L to
<0.02 mg/L, manganese from 0.22 mg/L to <0.01 mg/L and
arsenic from 7 ppb to 1 ppb. (previous employment)

Water Treatment Facility, Town of Sutton, VT. Senior
engineer for the design of a 12 gpm nitrate removal system.
The system consisted of a dual train, ion exchange filters for
hardness reduction followed by nitrate filters. The design
included salt storage for the ion exchange filters, regeneration
and backwash disposal and a hydropneumatic booster system.
The system has been reducing the hardness from 10 grains per
gallon (gpg) to 1 gpg and the nitrate level from 11— 12 mg/L
to 2 mg/L. (previous employment)

Water System Improvements, East Berkshire Fire
District 1, Berkshire, VT. Senior engineer for the planning
and design of a 30 gpm dual train, cartridge filter system for
springs under the direct influence of surface water, storage
tank roof replacement, transmission main and distribution
system replacement. The water treatment cartridge filter
system includes a 1 micron nominal filter followed by a 1
micron absolute filter, chemical feed systems, influent and
effluent turbidity monitoring, chlorine and pH monitoring,
flow measurement, a data logging and cell phone alarm
system. The new storage tank roof will be precast concrete
planks with a ballasted membrane.



Joe Sklarz

Resident Project Representative

Years of Experience: 40
Years with D&K: 7

Education: B.S., Civil Engineering, Northeastern University, 1972

Certifications: Massachusetts Construction Supervisor’s License; Boston Water and

Sewer License

Bethel Mountain Road Slope Stabilization, Rochester,
VT. Resident Project Representative responsible for providing
construction observation for a 2,800-LF emergency roadway
repair project. The project implements long-term repairs to
sections of the embankment that failed during a heavy spring
rainfall and snowmelt event that closed the road, including
upgraded drainage systems and structures, slope repair, and
roadway reconstruction and minor realignment. Serving as a
valuable mountain connector road between VT 100 and VT 12,
rapid reopening and stabilization of the roadway was a critical
need, which dictated a significantly compressed schedule.

The project is managed by the Town of Rochester and receives
FHWA-ER funding.

Lower Plain Sewer Line Extension Design, Bradford,
VT. Construction Inspector for 10,000 If gravity sewer
extension to serve commercial and industrial area located
on lower plain area of Bradford. Project included 7,100 If of
forcemain, pump station, directionally drilled river crossing,
railroad crossing, and Vermont state highway crossings.

Keating-Birchwood Area Reconstruction, Dover,

NH. Resident Project Representative for design of 4,400

feet of utilities and road reconstruction in a residential area.
Providing full-time construction observation of replacement
water and sewer service, stormwater, and drainage, and
roadway surface reconstruction. The project includes Complete
Streets multimodal transportation design measures and the
integration of Low Impact Design (LID) stormwater infiltration
and treatment facilities.

Pedestrian Facilities and Courtyard Improvements,
Massachusetts Institute of Technology, Cambridge,
MA. Resident Engineer/Project Manager for Site Contractor on
a $1M site improvements project coordinating with General
Contractor, Owner, subcontractors and the City to install
pavers, granite curbing, granite benches, cobblestones and
donor bricks. This project also included subsurface drainage
systems. Provided on-site observation and part-time office
engineering in support of the project. The project included
significant coordination with multiple landscape architects.
Assignments also included submittal and shop drawing
review, quantities, requisitions, utilities coordination and
compaction testing.

Road and Utility Reconstruction of Paul and
Wallingford Street, and Henry Law Avenue, Dover,
NH. Resident Engineer responsible for construction phase
and inspection services for full-depth reconstruction of
approximately 2,000 ft of roadway, water, sewer, and storm
drainage system replacements; ADA-compliant curb/
sidewalks; pavement striping and crosswalks; utility pole
relocation; and appurtenances. Specific duties included
full-time construction observation, liaison between owner
and contractor, tracking quantities, preparing daily reports,
coordinating periodic payment requests with the contractor,
attending bi-weekly meetings, reviewing traffic control
measures, and maintaining strong public relations with local
homeowners on these busy residential streets within the City.

Danvers Public Works Department. Acted in supervisory
capacity in complete charge of all phases of construction for
the Danvers Public Works Department. The work included
planning, surveying, design, inspection, estimating,
specifications, writing, drafting, sidewalks, roadways, and
recreational facilities to program budget preparation.

Site Development and Utilities Installation,

12 Morgan Drive, Lebanon, NH. Resident Project
Representative providing full-time observation for a
subdivision including 28 contemporary-style condominium
flats consisting of a four-story, 46,200-square-foot building
ina planned business park. The project includes connection
to City water, sewer and drainage systems, new curb and
sidewalk, site access and a paved parking area.

Hazardous Materials Mitigation and Stormwater
System Installation, Lighthouse Nursing Home,
Revere, MA. Resident Engineer/Project Manager for

Site Contractor on a $200,000 site improvements project
supporting a building addition. Hazardous materials and
contaminated soils were discovered in the field. The project
included installation of an underground stormwater system
including 16 Cultec units. Responsibilities included leading
coordination of the QEP team, contractors, Department

of Environmental Protection and paperwork associated
with removal and mitigation of the hazardous materials.
Assignments also included submittal and shop drawing
review, quantities, pay regs., utility coordination and
materials testing.



Gordon Eastman
Resident Engineer / Senior Inspector

Over 40 years construction inspection, supervision and management experience on state
and municipal projects. Progressed from survey layout and quality control to supervising
trades, coordinating subcontractors, later managing all phases of projects from planning,
scheduling to construction and closeout. Excellent communication skills, successfully